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TEST REPO

Source of sample
Date of receipt of the test sample
Customer's Reference
No. of samples tested
Project#
Period of test
Condition of samples
Technical Reference
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Date:24.12.2021
ULR-TC68992 1 0000 1 I 398F

RT ON PAVER BLOCKS
Sample supplied by customer
15.t2.2021
Email Dated 16.12.2021
3 (three)
Not furnished
17 .122021 to 18.12.2021
Satisfactory
IS: 15658 -2021

ABRASION TEST : (lS :1237 -2012)

sl.
No.

Sample ID# Size of the Test
Specimen (mm)

Wear due to abrasion
(mm)

1 1 70.6x10.6x49.85 1.52
2 2 70.6x70.6x49.41 0.90
J J 10.6x70.6x50.06 0.90

# As furnished by the customer

Noter 1. The results relate only to the items tested.
2. Report shall not be reproduced, except in fuIl, without the written approval of the lab.
3. Any correction invalidates this report.
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